SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 5/ 10MHz / QPSK
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -48.01 dBm -35.91 dé 939.000 MHz 849.000 MHz 100.000 kHz 848.38561 MHz 20.56 dBm -5.44 d&
823.000 MHz 524.000 MHz 100.000 kHz 823.99950 MHz -30.01 dém -17.01 dB 949,000 MHz 850.000 MHz 100,000 kHz 340,01648 MHz -32.12 dbm -19.12 de
824.000 MHz 834.000 MHz 100.000 kHz §24.57443 MHz 21.41 dBm -8.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -48.87 dbm -35.87 dB
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,39600 MHz ~36.24 dém 23.24 B 539,000 Mz | 849,000 Mz 100,000 Kiz 42 53107 Mz 04 B L.05 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,57852 MHz -30.72 dém -17.72 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,02547 MHz -31.26 dBm -13.26 dB
824.000 MHz B34.000 MHz 100.000 kHz 82948951 MHz .25 dBm -25.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -37.63 dbm -24.83 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
15.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz -49.51 dBm -36.51 dé §39.000 MHz 849.000 MHz 100.000 kHz 848.39560 MHz 19.75 dBm -10.25 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99850 MHz -30.57 dém -17.57 dB 549,000 MH= 850.000 MHz 100,000 kHz 240,01143 MHz -30.50 dBm -17.50 dB
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
" ~ A e PN I N et = VRS N
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.58422 MHz -57.00 dBm -44.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 787.89297 MHz -56.89 dBm -43,89 dB
860,000 MHz 1.000 GHz 100.000 kHz 989.29000 MHz -56.66 dBm -43,66 dB 860,000 MHz 1,000 GHz 100.000 kHz 987.28333 MHz -56.55 dBm -43,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.84 dBm -32.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93977 GHz -46.02 dBm -33.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -41.44 dBm -28.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -41,67 dBm -2B.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34066 GHz -42.68 dBm -29.68 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34616 GHz -42.53 dBm -29.53 dB&
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20.000 MHz 215.000 MHz 100.000 kHz 778.02141 MHz -56.98 dBm -43.98 dB
860,000 MHz 1.000 GHz 100.000 kHz 906,92333 MHz -56.70 dem -43.70 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -46.17 dbm -33.17 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -41.69 dBém -28.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33317 GHz -42.51 dBm -29.51 d&
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LTE Band 5/ 3MHz

pectrum v ||| Spectrum
Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 794.51641 MHz -56.94 dBm -43.94 dB 30,000 MHz 815.000 MHz 100,000 kHz 797.65641 MHz -57.08 dBm -44,08 dB
860,000 MHz 1,000 GHz 100,000 kHz 901.90333 MHz -56,81 dBm -43,81 dB 860,000 MHz 1,000 GHz 100,000 kHz 939.59000 MHz -56,56 dBm -43,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65008 GHz -45.67 dBm -32.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48838 GHz -46.19 dBm -33.1% db
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -41.63 dBm -28.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -41.66 dBm -28.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34066 GHz -42.71 dBm -29.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.33217 GHz -42,54 dBm -20,54 d&
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Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 626.77172 MHz -56.88 dBm -43.88 dB
2860.000 MHz 1,000 GHz 100.000 kHz 982 47667 MHz -56.66 dém -43.66 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95826 GHz -46.05 dBm -33.05 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -41.80 dBém -28.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.31867 GHz -42,59 dBm -29.59 dB
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Report No. : FG171916B

LTE Band 5/5MHz

pectrum v ||| Spectrum
Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 788.18734 MHz -57.05 dBm -44.05 dB 30,000 MHz 815.000 MHz 100,000 kHz 752.32266 MHz -57.06 dBm -44.06 dB
860,000 MHz 1,000 GHz 100,000 kHz 915.83667 MHz -56,64 dBm -43,64 dB 860,000 MHz 1,000 GHz 100,000 kHz 948.31667 MHz -56,68 dBm -43,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49686 GHz -46.02 dBm -33.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50987 GHz -46.08 dBm -33.08 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41.62 dBm -28.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -41.60 dBm -28.60 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32667 GHz -42.58 dBm 29,58 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34466 GHz -42.70 dBm -20.70 dB
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Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 773.61578 MHz -56.87 dBm -43.87 dB
2860.000 MHz 1,000 GHz 100.000 kHz 870,19667 MHz -56.61 dém -43.61 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.47388 GHz -46.05 dBm -33.05 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -41.46 dém -28.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33917 GHz -42.68 dBm -29.68 dB
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LTE Band 5/ 10MHz

pectrum v ||| Spectrum
Ref Level 0.00 dem  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 10,90 d Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.48484 MHz -56.68 dBm -43.68 dB 30,000 MHz 815.000 MHz 100,000 kHz 753.79453 MHz -56.85 dBm -43.85 dB
860,000 MHz 1,000 GHz 100,000 kHz 908,71667 MHz -56,56 dBm -43,56 dB 860,000 MHz 1,000 GHz 100,000 kHz 92045667 MHz -56,80 dBm -43,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94976 GHz -45.76 dBm -32.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -46.22 dBm -33.22 db
3.000 GHz 7.000 GHz 1.000 MHz 6.80476 GHz -41.70 dBm -28.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -41,47 dBm -28.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34116 GHz -42.67 dBm -29.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34716 GHz -42.79 dBm -20.79 dB
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30.000 MHz 815.000 MHz 100.000 kHz 726.36859 MHz -56.99 dim -43.99 dB
2860.000 MHz 1,000 GHz 100.000 kHz 879.01667 MHz -56.71 dBm -43.71 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -46.03 dBm -33.03 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -41.68 dém -28.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33817 GHz -42.68 dBm -29.68 dB
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0115
40 Normal Voltage 0.0011
30 Normal Voltage 0.0154
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0085
0 Normal Voltage 0.0048

PASS
-10 Normal Voltage 0.0118
-20 Normal Voltage 0.0088
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0000
20 Battery End Point 0.0030

Note:
1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 4,93 PASS
LTE Band 7 / 20MHz / QPSK
Middle Channel / Full RB
| \
1E-0' i
e o | peo | G | aow | e | s | oo |
o T e
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FCC RADIO TEST REPORT

Report No. : FG171916B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 497 | 499 | 9.69 - | 1445 - | 1882 | -
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number . A7-2 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.43 dBm) ™M1[1] 15.04 dBm)
2.53620000 GHz 2.53374100 GHz
= 26.00 dB)| @ Y ndB 26.00 dB|
- AP 4.965000000 MHZ| 104 Pt M A e N B 4.985000000 MHz
T 510.8 i Q factor 508.3
od 0 d
-10 df -10 d
204 1 20 d 7
/
- -0 - : 4
e - n A W
M QL P e e
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536209 GHz 16.43 dBm nd@ down 4.965 MHz M1 2.533741 GHz 15.04 dBm nd@ down 4,985 MHZ
T1 1 2,532552 GHz nd8 26.00 dB T1 L 2,532512 GHz -10.71 dbm nd8 26,00 d8
T2 1 2,537517 GHz Q factor 510.8 T2 1 2.537498 GHz -11.13 dém Q factor 508.3
L I 4 - [S JL -

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum -
Ref Level 30.00 cBm  Offsel 1150 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
53 dBm
2.5963390 GHZ|
e 26.00 dB
- — -
/ 9.690000000 MHZ
wd ! \ 261.7
]
0 di 1
-10d 7 -
20 d \ .
4 \
A -
50 df
60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 2,536339 GHz 17.53 dém ndB down .65 MHz
T1 1 2.530125 GHz -8.27 dém ndé 26.00 dB
T2 1 2,539815 GHz -8.80 dBm  factor 2517
— —
L JL o

N/A

=

ddle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum

Ref Level 30.00 dém

Offset 11,80 dB & RBW 300 kHz

o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 95 dBm
. 2.5357490 GHZ|
e N ndB 26.00 dB
stbuabetih e B ey 14.446000000 MHZ
10 df N A
Q factor 175.5
0 di T l:
i i
104 g 4\
/ \
20 df .
T T
| \
| A1
V'V =
A )
L A TN
50 df
60 d
CF 2,535 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 2,535749 GHz 15.95 dBm ndB down 14,446 MHz
T1 1 2.527747 GHz -10.26 dém nds 26.00 dB
T2 1 2,542193 GHz -10.22 dém  factor 175.5
L L J L]

N/A

TEL : 886-3-327-3456

FAX . 886-3-328

-4978

Page Number 1 A7-3 of 20
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Spectrum T
Ref Level 30.00 GBm  Offset 1150 dB & RBW 300 kHz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
LY 14.83 dBm|
20 d8 2.5357590 GHz
ndB 26.00 dB
104 Alaa__mton ot v""-.y—-\”m.w,.‘.,"“ . 18.821000000 MHz|
- | Q factor | 134.7)
o dem L T
-10 dBm v |
7 iy
20 dgm { v
| \
30 d8 f
S TP, P S R B N/A
o WA e
-50 dBm
-60 dBm
CF 2,535 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML l 2,535759 GHz 14.83 dBm ndB_down 18.821 MHz
TL 1 2,52549 GHz -11.60 dém nd8 26.00 dB
T2 1 2,544311 GHz -10.39 dBm Q factor 134.7
I wve
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FCC RADIO TEST REPORT

Report No. : FG171916B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 450 | 9.01 - | 13.37 - 1782 -
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
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T1 1 2,5327522 GHz 11.14 dBm Oce Bw 4,485514456 MHz T1 L 2.5327522 GHz 7.21 dBm Oce Bw 4,495504496 MHz

T2 1 2,5372378 GHz 10.37 dam T2 1 2.5372478 GHz 8.79 dam
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11.28 dBm
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N/A
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Middle Channel / 15MHz / 16QAM
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N/A
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Spectrum [u;:]
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T2 1 2.5438711 GHz 5.79 dBm
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2476 GHz £:494 GHz 1.000 MHz 249187 GHz =43,75 dbm -i8.75 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 21.11 dém -8.89 d8
2.404 GHz 2.496 GHz 1.000 MHz 2.40576 GHz -38.53 deém -25.53 d 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz 16.04 dBm 604 de
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -37.04 dém -27.04 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -35.64 dBm -25.64 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -16.17 dBm -6.17 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57500 GHz 43,57 dbm 30,57 dB
2.500 GHz 2.505 GHz 100,000 kHz 2.50036 GHz 20.74 dBm -9.26 dB .576 GHz 2.595 GHz 1.000 MHz 2.57011 GH2 43,82 dBm 1B 62 B
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i b i [ o
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2476 GHz £.454 GHz 1,000 MHz 2:49310 GHz -37.43 dBm -12.43 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56772 GHz 7.75 dbm -22.25 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49485 GHz -36.49 dém -23.49 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -24.91 dBm -14.91 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -30.64 dém -20.64 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -26.63 dBm -16.63 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -25.58 dBm -15.58 dB 5575 CH= 2 576 GHe 1,000 Mz 267514 GHz 3251 dBm Cloc1de
2.500 GHz 2.505 GHz 100,000 kHz 2.50167 GHz 7.67 dBm -22.33 dB > 576 GHz 5 585 GHz 1.000 MHz 5 57600 GHe ~35.57 dbm 1057 db,
Y
I 1 P
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LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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2476 GHz £:494 GHz 1.000 MHz 249174 GHz =43,59 dbm -18.59 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56963 GHz 20.39 dBm -9.61 d8
2.494 GHz 2.496 GHz 1.000 MHz 2,49581 GHz -38.40 dBm -25.40 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -15.37 dBm -5.37 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -37.39 dém -27.39 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -36.78 dBm -26.78 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -18.16 dBm -8.16 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57502 GHz 43,49 dBm 30 49 dB
2500 GHz 2.508 GHz 100,000 kHz 2.50034 GHz 19,88 dim -10.12 dB .576 GHz 2.595 GHz 1.000 MHz 5.57600 GHz —43.08 dBm 1698 B
Y
i - i [ o
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Spectru

Spectrum
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2.475 GHz 2.494 GHz 1.000 MHz 2.49357 GHz -38.70 dBm -12.70 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56799 GHz 6.47 dbm -23.53 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49582 GHz -35.69 dém -22.69 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.21 dBm -15.21 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -30.97 dém -20.97 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57119 GHz -28.39 dBm -18.39 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -27.27 dém -17.27 dB 5 575 GH= 2,576 GHz 1,000 MHz 257504 GHz 3500 dbm 5500 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50279 GHz £.96 dem =23.04.d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57617 GHz -37.56 dbm -12.56 dBb
T
) i )
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LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
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2475 GHz 2,400 GHz 1.000 MHz 2.48285 GHz -44.16 dBm -19.16 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 20.27 dBm ~5.73 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49191 GHz -37.12 dém -24.12 de 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -21.30 dBm -11.30 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -37.75 dém -27.75 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67105 GHz -37.36 dbm ~27.36 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49993 GHz -22.08 dém -12.08 dB 5575 CH= 2 280 GHz 1,000 MHz 267815 GHz 4107 dBm 2807 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 20.99 dBm -9.01 dB& 2.580 GHz 2.595 GHz 1.000 MHz 2.58686 GHz -44.04 dBm -19.04 dB
T
) v I [ >
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2476 GHz £.450 GHz 1,000 MHz 249046 GHz -40.40 dBm -15.40 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56480 GHz 4.63 dBm -25.37 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49593 GHz -35.97 dBm -22.97 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57001 GHz -27.41 dBm -17.41 dB
2496 GHz 2:499 GHz 1.000 MHz 249890 GHz -34.35 dBm -24.35 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -31.09 dem -21.00 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -26.53 dBm -16.53 dB 5575 CH= 2 280 GHz 1,000 MHz 267511 GHz 36 31 dBm 33l de
2.500 GHz 2.510 GHz 100.000 kHz 2.50420 GHz .71 ddm -25.29 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58024 GHz -40.39 dBm -15.39 dB
Y
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LTE Band 7 / 10MHz / 16QAM
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Spectrum || Spectrum v
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2.475 GHz 2.490 GHz 1.000 MHz 248345 GHz -44.48 dBm -19.48 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56541 GHz 19.98 dBm -10.02 dB
2.490 GHz 2.495 GHz 1.000 MHz 249177 GHz -39.23 dém -26.23 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -22.55 dBm -12.55 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -37.56 d&m -27.56 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -38.60 dBm -28.60 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -22.06 dém -12.06 dB 5 575 GH= 2,580 GHz 1,000 MHz 257811 GHe 41,45 dbm 58,45 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 20.24 dBm -9.76 dB 5.580 GHz 2.695 GHz 1,000 MH2 2.68604 GHz ~44.25 dBm -19.25 dB
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LTE Band 7 / 15MHz / QPSK
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2475 GHz 2,400 GHz 1.000 MHz 2.48762 GHz -39.90 dBm -14.90 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 20.55 dBm ~9.45 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49415 GHz -41.82 dém -28.83 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -20.47 dBm -10.47 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -38.84 dBm -28.84 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67111 GHz -38.82 dbm ~pg.82 db
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -18.02 dém -8.02 dB 5575 CH= 2 285 GHz 1,000 MHz 267571 GHz 40 54 dBm 2784 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 21.10 dBm -6.90 dB& 2.585 GHz 2.595 GHz 1.000 MHz 2.58538 GHz -45.43 dBm -20.43 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49021 GHz -40.46 dBm -15.465 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56384 GHz 3.14 dBm -26.96 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -36.39 dém -23.39 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -28.31 dBm -18.31 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49875 GHz -34.99 dém -24.99 di 2,571 GHz 2.575 GHz 1,000 MHz 2.67111 GHz -32.17 dbm —22.17 db
2,499 GHz 2.500 GHz 300.000 kHz 2,49992 GHz -30.03 dém -20.03 dB 5575 CH= 2 285 GHz 1,000 MHz 3 'e7515 oHe 36 46 dBm ~25.46 db
2.500 GHz 2.515 GHz 100.000 kHz 2.51033 GHz 3.21 dBm -26.79 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58525 GHz -43.05 dBm -18.05 dB
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2.480 GHz 2.495 GHz 1.000 MHz 2,49451 GHz -41.08 dBm -26.98 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -19.65 dBm -9.65 d8
2496 GHz 2,499 GHz 1.000 MHz 2.49899 GHz -38.56 dém -28.56 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -37.87 dem -27.87 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49933 GHz -19.73 dém -9.73 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57572 GHz 4137 dBm 5537 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50083 GHz 19.94 dém -10.06 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 £9491 GHz 4527 dBm o097 B
Y
I J1 [ i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 7/

20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem “ 10 dBm
ode “ 0 dem
-10 dem f lN‘ -10 dBm
AN AN | 7 Il |
SPURIGUS_LINE_ABS | n 20 dem r T
-30 dBm 1 H -3 dem , f
-40 dBm ‘ -40 dBm ‘
= L P LA r—
50 dBm A i -p0dB: “
' B TN ) oo R, " Rrm—T
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48308 GHz -41.95 dBm -16.95 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 20.22 dBm -5.78 db
2,490 GHz 2,496 GHz 1.000 MHz 2.49218 GHz 41,32 dém -26.33 d& 2.570 GHz 2571 GHe 500,000 kM2 2 t7004 GHe 17,82 dBm ez ds
2.496 GHz 2:499 GHz 1.000 MHz 249890 GHz -38.85 dém -28.85 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -39.41 dBm -29.41 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -16.84 dém -6.84 dB 5575 CH= 2,590 GHz 1,000 MHz 267701 GHz 4157 dBm 2567 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 20.71 dBm -9.29 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59271 GHz -45.87 dBm -20.87 dB
T
) v I [ >

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ode . i _1
-10 dam i ‘i -10 dem I
SPURIDUS_LINE_ABS | J { 40 dém \ I
-30 dem ‘}ED dem
-40 dgm UM -40 dBm j S
| Ao
50 dBrm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:48902 GHz -41.48 dBm -16.48 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55473 GHz 1.79 dbm -26.21 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49581 GHz -39.28 dBm -26.28 dB 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -28.90 dBm -18.90 dB
2,496 GHz 2.499 GHz 1.000 MHz 249887 GHz -38.24 dem -28.24 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57115 GHz -34.34 dBrm -24.34 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -30.53 dém -20.53 dB 5575 CH= 2,590 GHz 1,000 MHz 267507 GHz 3753 dBm 2463 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51053 GHz 1.98 dBm -28.02 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59073 GHz -45.85 dBm -20.85 dB
T
I 1 P
2021 11:25:22 Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 7 / 20MHz / 16QAM

- o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PAES
20 th“H BPURIOUS ) INE_ABS ABS Zﬂdhiﬁqn SPURIOUS _LINE_ABS PASS
10 dém ﬂ 10dBm ﬂ|
0ds “ 0 dem H
-10 dem by -10 dBm
| H Iy |
an dne ] p {
SPURIOUS_LINE_ABS ] A‘ n 20 dem [ l I
-30 dom ” -40 dem , H
-40 dBm -4 dBm ‘
= -~ ", i i AL I e
50 dem E
! R i L JL TN AP S o = o e
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 2:48549 GHz =43,14 dbm ci8.14 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 19.47 dBm -10.53 db
2.480 GHz 2.495 GHz 1.000 MHz 249227 GHz -42.00 dBm -29.00 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -16.88 dBm -6.68 dB
2496 GHz 2,499 GHz 1.000 MHz 2.49898 GHz -39.91 dém -29.91 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -39.61 dem -29.61 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49995 GHz -17.94 dBm -7.54 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57779 GHz 42,11 dBm 2611 0B
2500 GHz 2.520 GHz 100,000 kHz 250109 GHz 19.71 dBm -10.29 dB 5.550 GHz 2.505 GHz 1.000 MHz 5. 55407 GHz 4602 dBm o102 B
Y
i it [ v
Date: 30 021 11:24:31 Date:
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG171916B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

=)

Ref Level 0.00 dBm Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.80 d&

Mode Auto Sweep

@1 AvgPwr — @1 AvgPwr
Limit Gheck PABS Limit Shock PARS
-10 ddfR—fPURIOUS LINE_ABS Lags 10 A8RE—SEURIOUS ) INE_ABS pAES
20 dBn 20 dém
| SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS;
Y, T WA 40 dBm T e s
— T et PR VI AP
da
608 -0 dBm
-70 dBr
70 dBrr
-80 dBr
-80 dB
a0 d8
-00 dBr-
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Start 30.0 MHz 52006 pts Stop 26.0 GHz Spurious Emissions
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
imi 30.000 MHz 1.000 GHz 1.000 MHz 525.58971 MHz -45.55 dem -20.55 dB
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MRz 1,000 GHz 1.000 MHz 944.49525 MHz -45.68 dBm -20.68 dB ;'Egg E:; g ;ES E:i 1 ggﬂ x:; i:i;:i gx ’:; ?2 gg; ’;3 :2 gg
é.ggg 2:2 ilzsg 2:2 :Egg mz iggggz gnz i::‘;i gsm _igzi SS 5.000 GHz 10.000 GHz 1.000 MHz 6.92506 GHz -40.44 dBm -15.44 dB
: 2 : 2 2 2 : m : 10.000 GHz 16.000 GHz 1.000 MHz 15.54000 GHz -36.93 dem -11.93 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz 40,48 dim -15.48 db 16.000 GHz 26.000 GHz 1.000 MHz 19.70464 GHz -37.88 dBm -12.88 dB
10.000 GHz 18.000 GHz 1,000 MHz 15.53290 GHz -36.69 dBém -11.69 dB — - —
18.000 GHz 26.000 GHz 1,000 MHz 19.70664 GHz -37.49 dBm -12.,49 dB L JL J il
L L J " Dataz 1.k 13:17:00

Highest Channel / QPSK

pec 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Auto Sweep

(@1 AvgPwr
Limit ¢heck PABS
_10 ddpE—$PURIOUS J INE ARS PAES
-20 dém
| SPURIOUS_LINE_ABS
40 dem SR—L SV ptemn
e, - e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992,00150 MHz -45,88 dBm -20.80 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.480281 GHz -44.96 dBm -12.96 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31455 GHz -42,79 dém -17.79 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94256 GHz -40.45 dBm -15.45 dB
10,000 GHz 18,000 GHz 1.000 MHz 15,53940 GHz -36,96 dBm -11.96 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.68864 GHz -37.61 dBém -12.61 dB
i
I J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 7 / 10MHz

pectr o pectrum L
Ref Level 0.00 dbm  Offset 11.80 db Mode Auto Swesp Ref Level 0.00 dBm  Offset 11,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PAB Limit Gheck PABS
_10 diRR—FPURIOUS | INE_ARS p 10 ddRE—BEURIOUS JINE_ABS PARS
-20 dBm -20 dBm
| SPURIOUS_LINE_ABS, | SPURIOUS_LINE_ABS,
40 dBm LT NP 40 dBm et e e P
MMv‘ At MM‘ s
™ m & m
-50 dBm -60 dBm
-70 dBém -70 der
-30 dém -80 der
-90 dBm -90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -45.58 dBm -20.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 889.71764 MHz -45.72 dém -20.72 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48280 GHz -44.90 dém -19.90 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48528 GHz -45.01 dém -20.01 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.31407 GHz -42.73 dém -17.73 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.32616 GHz -42.58 dém -17.58 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.92906 GHz -40.33 dbm -15.33 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.97005 GHz -40.40 dBm -15.40 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.54740 GHz -36.86 dém -11.86 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.54640 GHz -36.88 dBm -11.88 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.72814 GHz -37.62 dém -12.62 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.70714 GHz -37.65 dém -12.65 d&
— - — — - R
13:18:20 ate: 1.
pe:
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 44RR_SPURIOUS ) INE_ABS PABS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem - LY, SOV S P -
L, ~ p——— —— S
-60 dBs
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.66917 MHz -45.86 dBm -20.86 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48429 GHz -44.79 dim -19.79 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,30729 GHz -42,85 dBém -17.85 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.90756 GHz -40.54 dBm -15.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.55840 GHz -36.94 dém -11.94 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.70114 GHz -37.69 dém -12.69 dB
v
Date: 1.NOV.2021 1
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 7 / 15MHz

pectr o pectrum L
Ref Level 0.00 dBm Offset 11,80 dB Mode Auto Swasp Ref Level 0.00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit Gheck PABS
_10 diRR—FPURIOUS | INE_ABS pARS _10 ddRE—FPURIOUS_J INE_ARS, PAES
20 dém -20 dBm
| SPURIOUS_LINE_gBS | SPURIOUS_LINE_ABS,
-40 dBm s — W.."’*—‘--_.M P -40 dBm —— — M1 YA Y
& m & m
-60 dBm -60 dBm
=70 dBm -70 dBr
-30 dém -80 der
-90 dBm -20 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 579.39780 MHz -45.83 dBm -20.83 dB 30.000 MHz 1.000 GHz 1.000 MHz 990.54723 MHz -45.83 dBm -20.83 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -41.08 dém -16.08 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47535 GHz -45.10 dBm -20.10 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.29423 GHz -42.55 dém -17.55 dB 2,580 GHz £.000 GHz 1.000 MHz 4.29955 GHz -42.57 dém -17.57 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.97865 GHz -40.53 dBm -15.58 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92206 GHz -40.38 dBm -15.38 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.52090 GHz -36.81 dém -11.81 de 10.000 GHz 18.000 GHz 1.000 MHz 15.55240 GHz -36.87 dem -11.87 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.68914 GHz -37.72 dém -12.72 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.69114 GHz -37.69 dBm -12.6% d&
— - D — - R
13 ate: 1.

Highest Channel / QPSK

pe
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PABS
-10 44RR_SPURIOUS ) INE_ABS PABS
-20 dém
| SPURIOUS_LINE_ABS,
-40 des LY, W A P
v VS Pp— p——— — -
-60 dBs
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up \ RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951,28186 MHz -45.82 dBm -20.82 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47734 GHz -44.681 dBm -19.81 dB
2,580 GHz 5,000 GHz 1.000 MHz 2,58266 GHz -37.98 dBém -12.98 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93506 GHz -40.43 dBm -15.43 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.54190 GHz -36.86 dém -11.86 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.69864 GHz -37.82 dBm -12.82 dB
L
I J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band

7/ 20MHz

e T i
Ref Level 0.00 dbm  Offset 11.80 db Mode Auto Swesp Ref Level 0.00 dBm  Offset 11,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PA Limit Gheck PABS
_10 diRR—FPURIOUS | INE_ARS p 10 ddRE—BEURIOUS JINE_ABS PARS
-20 dBm -20 dBm
| SPURIOUS_ | SPURIOUS_LINE_ABS,
40 dBm P ntomnn o, Porr -40 dem Asrosna o P
’-_-H-“"""L-‘—.- Yt s had MM'A"" S——r s L -
& =0 dBm
-50 dBm -60 dBm
-70 dBém -70 der
-30 dém -80 der
-90 dBm -90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -45.84 dBm -20.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.92504 MHz -45.86 dBm -20.86 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.49330 GHz -43.44 dém -18.44 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48677 GHz -44.21 dém -19.21 d8
2.580 GHz 5.000 GHz 1.000 MHz 4.29665 GHz -42.86 dam -17.86 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.29858 GHz -42.56 dém -17.56 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.93756 GHz -40.27 dBm -15.27 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93556 GHz -40.50 dBm -15.50 d&
10.000 GHz 18.000 GHz 1.000 MHz 15.55790 GHz -36.96 dBém -11.96 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.51941 GHz -36.77 dem -11.77 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.72864 GHz -37.55 dam -12.55 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.72514 GHz -37.72 dém -12.72 d&
- T T -
D 1. ate: 1 3
Spectrum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 44RR_SPURIOUS ) INE_ABS PABS
-20 dém
e
-40 dBm v ——— ‘;—'—“""A" S\ NN
-60 dBs
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up \ RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 89755852 MHz -45.84 dBm -20.84 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48876 GHz -44.72 dim -19.72 dB
2,580 GHz 5,000 GHz 1.000 MHz 2,58702 GHz -36,58 dBém -11.58 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.92056 GHz -40.43 dBm -15.43 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.52540 GHz -37.09 dém -12.09 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.70414 GHz -37.61 dBm -12.61 dB
v
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0017
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0034

PASS
-10 Normal Voltage 0.0032
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:
1. Normal Voltage =12.00 V. ; Battery End Point (BEP) =8.00 V. ; Maximum Voltage =40.00 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A7-20 of 20
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Report No. : FG171916B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 5.16 PASS
LTE Band 12/ 10MHz / QPSK
Middle Channel / Full RB
o att 30 dB__AQT 2ms @ RBW 10 MHz
.0 "‘,‘_\
10 i
‘.
e y Distribution Function MEM:::,:\:-:I n\:;:‘n
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 21.30 dBm  27.55 dém 5.25 d8 2.41d8 4.32 d8 5.16 d8 5.83 d
o )
TEL : 886-3-327-3456 Page Number 1 A12-1 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.24 | 127 | 299 | 301 | 498 | 498 | 9.79 - - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 Al12-2 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum

&

L I

J

ctrum
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.62 dbm)| MI[1] 1552 dBm
707.60910 MHz 707.49160 MHZ]
20 20
N . X___ndB 26.00 dB 1 nd 26.00 dB
04 e bbbt A A et “/‘-J\ 1.242000000 MHz| 104 AN P P frn e B S 1.267100000 MHz
Q factor 569.4] Qfactor | 558.3,
od 0 d
/ '\ \
Ty { Ty
10 df ~ -10 di - ht
\ S
20 d < 20 di .
S, - Ry = Ay
N e~
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.6091 MHz 16.62 dam nd8 down 1,242 MMz ML L 07,4916 MHz 15.52 dam nd8 down 12671 MHz
T 1 706.8846 MHz -9.28 dBm nd8 26.00 dB TL L 706.865 MHz -10.30 dBm nd8 26,00 d8
T2 1 708.1266 MHz -9.18 dBm Q factor 569.8 T2 1 70B.1322 MHz -10.54 dBm Q factor 558.3

\ ) J [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.62 abm LY 16.15 aBm
706.92460 MHz 708.09940 MHZ]
20 i 20 M1
- k- —_ndB _ 26.00 dB ~ T nam 26.00 dB
04 Vi miadiied dlenen Bt 2.991000000 MHZ 104 e et aieeeatind hudivecl -1 A 3.009000000 MHZ|
1 Q factor \ 236.3) 7 Q factor 235.3
o4 ) 0d .
-10d 10 d i ¢
| \
204 20d
]
e /“‘“V"‘ﬂ‘ o ST -
e = <30
40 d 40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.9245 MHz 16.62 dam nd8 down 2,301 MHz ML 70B.0994 MHz 16.15 dam nd8 down 3,009 MHz
T 1 706.0015 MHz -9.20 dBm nd8 26.00 dB TL L 705.9715 MHz -9.61 dBm n 26.00 dB
T2 1 708.9925 MHz -9.01 dam qQ factor 236.3 T2 1 70B.980S MHz -9.71 dam qQ factor 235.3
L J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.15 dBm) ™M1[1] 347 dBm)
70964800 MH?Z| 707.90000 MHz
= ndB 26.00 dB @ T nde 26.00 dB
o A ! e el e 4.975000000 MHz 0d P v e P W B 4.975000000 MHZ|
7 Q factor 142.6 ] Q factor 142.3)
od + - 0d
Ty S -
10 df ¥ 10 d !
{ \ /
I !
20 d 20 d {
\ \
P B Lo AV P N Ll
p |2 et T
A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 700.548 MHz 15.15 dam nd8 down 4.975 MHz ML 707.9 WAz 14,47 dBm nd8 down 4.975 MRz
TL 1 705.022 MHz -10.71 dbm nd8 26.00 dB TL L 705.022 MHz -11.79 dam n 26.00 dB
T2 1 709.998 MHz -10.59 dam Q factor 142.6 T2 1 709.998 MHz -11.34 ddm Q factor 142.3
L J wa L JU J L]

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

LTE Band 12

Middle Channel / 10MHz / QPSK

Spectrum

Ref Level 30,00 dBm

&

Offset 10,60 db & RBW 300 kHz

b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 1007100
(@17 Max
MI[1] 18.49 dBm
M1 709.8580 MHz
20 d8
I . ,'!‘ln!-.. ~ 26.00 dB|
104 Fh e s T e T S \ 9.790000000 MHZ|
b 7 Q factor | 72.5
0 dom = =
; §
-10 dBm: 7 2
/ \
20 dBm { !
A e
i =
-40 dem:
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML L 709,858 MHz 18.49 dam nd8 down 9,79 WHz
T1 L 702.625 MHz -7.31 dBm nd8 26.00 dB
T2 1 712.415 MHz -7.62 dBm Q factor 72.5
J ) we

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.10 | 1.09 | 270 | 2,72 | 449 | 450 | 8.95 - - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 Al12-5 of 20
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.33 dBm| mili]
20 70747200 MHzZ| - 707
Occ By 1.096503497 MHz| x‘ Occ Bw 1.090909091 MHz
o P S T A
04 \ fw\ 104 oS - A :
od -+ . 0 d 7 -
-10 )' Y -10 d ~
\ /
20 d 20 d
firs’ Wb - / - b
v R _ I P Yo | N
730,48 =7 Fodgn A
40 d -40 de
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.472 MHz 16.33 dam ML L 707.1056 MHz 14,75 dam
TL 1 705.94895 MHz 7.44 dBm Oce Bw 1.096503497 MHz TL L 706.95175 MHz .47 dBm Oce Bw 1.090909091 MHz
T2 1 708.04545 MHz 8.06 dam T2 1 708.04266 MHZ 9.28 dam
L U J wa L JU L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.84 dBm) MiL1] 16.21 dbm)
2 " 707.15830 MHz o e 708.54900 MHZ]
X - Occ T 2.703296703 MHz| Occ Bw ’\ N 2.721278721 MHz|
EI NP N T e N A2
10 d F 10 d
7 T 7 T
\ / \
od 0 5
/ / \
-1 d - 10 di L
f |
[ |
20 d JJ 20 d
e S A b,
=il e =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.1583 MHz 16.84 dam ML L 7DB.549 MHz 16.21 dBm
T 1 706.15135 MHz 10.52 dBm Oce Bw 2.703296703 MHz TL L 706.15135 MHz 10.16 dBm Oce Bw 2.721278721 MHz
T2 1 708.85465 MHz 11.25 dam T2 1 708.87263 MHZ 10.13 dam

L i ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum ia 7]
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 14.41 dBm) MiL1] 14.02 dBm)
2 70940800 MHz o ; 708.98900 MHZ]
- Occ Bw f 4485514486 MHz| Occ 4.495504496 MHz|
o WV, T : bt A
04 & N [t 104 e AP s A WA
/ )i {
0d ! 0d i i\
/ | \
-0 d 7 T -10 di :
) / \ ) / \
20 - - 20
-~ f " \
P AW VA N Ak L
304 Ay -3 i
40 d -40d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,408 MHz 14,41 dBm ML L 7DE.989 MHz 14.82 dBm
T 1 705.26224 MHz 9.69 dBm Oce Bw 4,485514456 MHz TL L 705.25225 MHz 8.34 dBm Oce Bw 4,495504496 MHz
T2 1 703.74775 MHz 10.00 dam T2 1 709.74775 MHZ 8.36 dam

L U ]

TEL : 886-3-327-3456 Page Number 1 A12-6 of 20
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

Spectrum -
RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
ke Att 30 d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@17 Max
Mi[1] 16.29 dBm)|
. " 707.0400 MHz,
“ x| - §.951048951 MHz
L et Mg et st
104 +
|
0 dam / .
) ‘\
-10 derm: iy
20 dBm !
o N T,
et
-40 dem:
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 707.04 MHz 16.29 dam
T1 L 703.0445 MHz 9.34 dBm Oce Bw 5.951048951 MHz
T2 1 7119955 MHz 9.92 dam
I ve

TEL : 886-3-327-3456 Page Number 1 A12-7 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG171916B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line 'PIIH[C.HI. INE_ABS PASES
20 dBm /-\ 20 dém: 7 \
10 dem / ]| 10 dBm: /I \
0da Jl 0 dem {
-10 dBm -10 dBm T
SPURIOUS_LINE_ABS \ !
20 dem M 20 dim f“
-30 dBm 30 derfy "
W -
-40 dam ! L\ 40 uaf{n |
\
- WA)} e
-50 dem — S Mm = ——
T ——,
I [y R
B0 agTm = -60 dem [ il
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz ~31.53 dBm -18.53 08 714.000 MHz | 716.000 MAz 100.000 KAz TR T 20.55 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -22.17 dém -9.17 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00255 MHz 54.15 dBm 11158
£99.000 MHz 701,000 MHz 100,000 kHz £09,21678 MHz 20.68 dem -9.12 d& 716.100 MHz 725,000 MH2 166 D00 kHz 71619119 MHz 28.92 dBm it89 B
i J L] N 1 ™)
Date: 3 06:53:3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
pectru 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm f""""“’““"" Y
ods IJ' &
-10 dBm -
SPURIOUS_LINE_ABS r \
20 dem F
'll b,
-30 dBm J -
/7
-40 dBm
]
N
50 dem - 50 dém —
T “‘-—-»._1\
e —
Rliae iy al -60 dem e
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 69888666 MHz -26.59 dém -13.59 d& 714.000 MHz 716.000 MHz 100.000 kHz FCRFE AT 12.66 dBm -1?WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99585 MHz -26.96 dem -13.96 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00265 MHz 26.67 dBm ClseTde
£99.000 MHz 701,000 MHz 100,000 kHz £09,99610 MHz 12.89 dBm -17.11 dB 716.100 MHz 725000 MHz 166 D00 kHz 21614890 MHz 31.96 dBm 16 56 db,
.
i J1 £
Date: 2021 0€:51:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ 20 gbine < s
10 dem { \ 10 dBm: f \\
0dB ‘ l 0 dem /
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \ ’I
-20 dem W -20 dBm "J
-30 dBm { -a0 denfy
A AV
_40 dem } -40 defn—y
- e '
-50 dem = —= ""”“ ‘J b m = —_—
[y pa
BN, oo |
=50 e -60 dBm
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -33.15 dBm -20.15 dg 714.000 MHz 716.000 MHz 100.000 kHz 715,73526 MHz 19.49 dBm -10.51 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99885 MHz -22.55 dbm -9.99 di 716,000 MHz | 716,100 MHz 30,000 kHz 716,00085 MHz -22.01 dBm -9.91 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.23077 MHz 19.04 dBm ~10.06 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -30.02 dbm -17.02 dB
i J [ i 1 )
Date: 3 06:52:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm A 10 darr & \
o ds / \\ 0 dem \
-10 dem - -10 dB) :
SPURIOUS_LINE_ABS ﬁ \
-20 dem l \h 20 dgm \
-30 dBm = a0
' N "
.- .
40 dem — 40 dBm
-50 dem - E )
—— 50 dem 1
R S— a ]
0o 60 dem —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.25 dBm -15.25 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.36763 MHZ 12.03 dBm -17.97 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99805 MH2 -28.33 dBm -15.33 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00165 MHe ~30.10 dom 1710 db
599.000 MHz 701.000 MHz 100.000 kHz 699.26873 MHz 12.18 dém -17.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -32.67 dbm -19.67 dB
Y
I 1 P
2021 0&:52:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. ; ; AkS Line _§PURIOUS_LINE |ABS PAB
20 ghilie ~FPURIOUS_LINE_ABS P ’r_\ 20 ghine M S
10 dBm Kl ; 10 dBm [ ‘\
0ds \ 0 dem [
-10 d8m -10 dBm f
SPURIOUS_LINE_ABS L JJ
-20 dem -20 dBm
-30 dBm /T '}u / Y AE dem T
i T
-40 dm h— H ||| F+0|derm —f '
A WAL AN
-50 dem — = 50 Sl ==
r—"‘—”“
B0 e — 50 dBm =
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.54 d&m -18.54 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.76773 MHz 21.24 dBm -8.76 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99965 MHz -21.45 dBm -8.45 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00375 MHz -22.94 dBm -9.94 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.23526 MHz 20.67 dBm -9.33 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.95 dBm -18.95 dB
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem s 10,48, "
[ VIl
0 dB - L derm ‘
-10 dBm ‘i 110 dBm |
SPURIOUS_LINE_2BS } S
20 dem J 20 dBm J
30 dBm —"'v -30 dBm
| I~
40 dem -40 dBrm P
[,
50 dem — == 50 dém e N —
|t \-—A.m
B0ttt 60 dem ==
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,88666 MHZ -28.30 dBm -15.30 05 715.000 Mz | 716,000 MMz 100,000 Kiz T 506 B _ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99256 MHz -28.57 dém -15.57 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 5066 dBm 1666 db
599.000 MHz 702.000 MHz 100.000 kHz 700.06244 MHz 9.36 dBm -20.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.15778 MHz -33.67 dbm -20.67 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 ghine W\ S
10 dem I;[ il 10 dBm: {f \
0ds f \ 0 dem (
-10 d8m ‘ -10 dBm i
SPURIOUS_LINE_ABS k l'
-20 dem -20 dBm
-30 dBm I iy dem
I honl L/
-40 dem / "'J"r‘lwl .1 ! 40|dem .J T 7 AN
50 dam = e e 50 et — —
PN ey T S
SSOHETT -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.08 d&m -20.08 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.71978 MHz 19.61 dBm -10.39 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99995 MHz -22.81 dBm -9.81 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00005 MHz -22.94 dBm -9.94 dB
£299.000 MHz 702.000 MHz 100.000 kHz 692.21420 MHz 19.61 dém ~10.19 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33.92 dbm -20.92 dB
T
il A il 1 [ ]

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE |ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dBm 5 10 dam
g -t ¥ N
4 i \ w
N | e \
-10 dBm i \ ‘me dBm |
SPURIOUS_LINE_ABS f ]‘
20 dem l 20 dim \
-20 dBm /__«-v -30 dBm ‘T_&
-40 dBm — 40 dBm —
e T
-50 dem = B -50 dem: e
f/ -
I By
0Bt 60 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow |  Range Up RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,87777 MHz ~30.06 dBm -17.06 08 715.000 Mz | 716,000 MMz 100,000 Kiz T ERTrET .35 cBm -aml
£58.500 MHz £93.000 MHz 30.000 kHz 59899965 MHz -23.47 dém -16.47 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 30,48 dBm 1748 de
599.000 MHz 702.000 MHz 100.000 kHz £99.41200 MHz 8.30 dBm -21.70 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -35.54 dBm -22.54 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG171916B

LTE Band 12 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 10.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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